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TECHNICAL SHEET

(according to the standard UNI EN ISO 14465)

VGT 1615 TP - 2D

.............................................................................................................

REGULAR CARE AND LEGAL GUARANTEE:

Regular cleaning is important to keep the upholstery fabric looking its best and to
extend its life. The guarantee is subject to the correct use of the fabric and its

maintenance.

It is usually recommended that upholstered furniture with normal commercial use
should be cleaned 2-3 times a year.

Upholsteries in private households usually need less frequent cleaning. In order to
ensure satisfying cleaning results, we recommend to contact a professional cleaning
institute.

Please follow the maintenance instructions of the technical data sheet.
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INDOOR & OUTDOOR
SUSTAINABLE FABRICS




- Abrasion Resistance - Color degradation after 3000 giri: 4/5

Martindale Color degradation after 6000 giri: 4/5
UNI EN ISO 12947-2 + EN 14465, appendice A FN[sY=lo}[Nks (rubs): > 50.000

Pilling resistance by the modified Degradation average photographic scale 1/5 : 4
martindale method At 2000 rubs: 4/5
UNI EN ISO 12945-2

Colour fastness to |ight Blue scale 1/8 result: 4/5
UNI EN ISO 105-B02

Colour fastness to rubbing Grey scale 1/5 dry: 4
UNI EN ISO 105-X12 wet: 3/4

Dimensional change after washing Narrowing (weft): <= +/-3% Shortening (warp): <= +/-3%
UNI EN ISO 6330

Dimensional change after dry cleaning Narrowing (weft): <= +/-3% Shortening (warp): <= +/-3%
UNI EN ISO 3175

Resistance to yarn Slippage at stitched RUEiEuuES:
seams

UNI EN ISO 13937-3 (din 14465) warp mm < 6

= A: BRITISH STANDARD 5852 CIGRETTE & MATCH
Fire Resistance - B:CRIBV
- C: CLASS 1 ITALY

= No use of AZO dyes, which may split off carcinogenic acrylic
amines.

= No use of dyes containing heavy metals/complies with ETAD
Environmental benefits norm.

= No use of brominated flame retardants.

- Compiles with REACH regulation.

Sustainability ECO PATH ON REQUEST

Available teflon treatment ON REQUEST

Type of finish used EXCLUSIVE FINISH

Tariff code 6004100091

Raw Material & Weaving Made in Italy
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LABORATORIO PROVE, ANALISI \i\\'é,
RICERCHE TESSILI M ACCREDIA &

LANARTEX di Rosati Patrizia & C. Sas %//—\\g LENTE ITALIANO DI ACCREDITAMENTO
LOnOrtGI Via I° Maggio, 27 ’///,ﬁ‘\\\\
59013 Montemurlo (PO) i
Tel. 0574-071701 Fax: 0574-899903 LAB n° 0572
e-mail: labo@Ianartex.it
REPORT NR. 1403348-002
MESSRS.:
REPORT DATE 22/10/2014
VAGATEX ITALIA SRL ACCEPTANCE DATE 16/10/2014
VIA SCARPETTINI 204 START TEST DATE 16/10/2014
59013 MONTEMURLO (PO) END TEST DATE 22/10/2014
ITALIA SAMPLING BY CUSTOMER
TEST REPORT
SAMPLE DESCRIPTION: VGT 1615 TP - 2D
TEST M.U RESULTS EXPANDED UNCERTAINTY '

6012001 Assessment of the ignitability of
upholstery fabric - Cigarette

Method: BS 5852-1:1979 - Assessment of the ignitability of
upholstery fabric - Cigarette

Test 1 - Combustion with flame min 0
Test 1 - Progressive smouldering sec 0
Test 1 - Result PASS
Test 2 - Combustion with flame sec 0
Test 2 - Progressive smouldering sec 0
Test 2 - Result PASS

Filling material: PU non-FR (20-22 Kg/m3) SS20 supplied by the laboratory.
Pretreatment: None

Off ignition source.

The following test results regard exclusively the characteristics of flammability of upholstery fabrics in the particular conditions
used during the test, they can be used as evaluation of potential fire risk, of materials or products, in their final end use; The test is
been executed according with Furnishings (Fire) (Safety) Regulations 1988 n°1324, amd in 1989, 1993 and 2010, Schedule 4 -
Part 1 (i.s. 0); Acclimatization: At least 16 hours at 20 + 5 °C e 50 % + 20 % RH; Ignition source (i.s.): Ignition source 0 -
Smouldering cigarette.

(*) = the tests marked with asterisk are not accredited by Accredia.

1 U: the reported uncertainty is the extended uncertainty calculated using a coverage factor of 2 which gives a level of confidence approximatively of
95%.

LANARTEX di Rosati Patrizia C. Sas ; Via I° Maggio,27 — 59013 Oste - Montemurlo (PO)
Tel +39 0574 071701 Fax +39 0574 899903 e mail : labo@Ilanartex.it - web : www.lanartex.it
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e-mail: labo@Ilanartex.it
Partita IVA: 02055730978

ACCREDIA :\

L'ENTE ITALIANO DI ACCREDITAMENTO

LAB n° 0572

REPORT NR. 1403348-002
REPORT DATE 22/10/2014

TEST M.U. RESULTS EXPANDED UNCERTAINTY '

6012002 Assessment of the ignitability of

upholstery fabric - Match
Method: BS 5852-1:1979 - Assessment of the ignitability of

upholstery fabric - Match

Test 1 - Combustion with flame min 0
Test 1 - Progressive smouldering sec 4
Test 1 - Result PASS
Test 2 - Combustion with flame sec 0
Test 2 - Progressive smouldering sec 5
Test 2 - Result PASS

Filling material: PU non-FR (20-22 Kg/m3) SS20 supplied by the laboratory.
Pretreatment: None

The following test results regard exclusively the characteristics of flammability of upholstery fabrics in the particular conditions
used during the test, they can be used as evaluation of potential fire risk, of materials or products, in their final end use; The test is
been executed according with Furnishings (Fire) (Safety) Regulations 1988 n°1324, amd in 1989, 1993 and 2010, Schedule 5 -
Part 1 (i.s. 1); Acclimatization: At least 16 hours at 20 + 5 °C e 50 % + 20 % RH; Ignition source (i.s.): Ignition source 1 - Match
equivalent flame.

The sample name and, when relevant, its description, are given by the orderer, and LANARTEX does not assume responsibility on this matter. This
test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must
always be reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.

The use of ILAC-ACCREDIA brands is limited by the terms of the agreement ACCREDIA-LANARTEX.

——————————————————————————————————————————————————————————————————— END OF REPORT

Managing Director
Patrizia Rosati

PATRIZIA ROSATI

(*) = the tests marked with asterisk are not accredited by Accredia.

1 U: the reported uncertainty is the extended uncertainty calculated using a coverage factor of 2 which gives a level of confidence approximatively of
95%.

LANARTEX di Rosati Patrizia C. Sas ; Via I° Maggio,27 — 59013 Oste - Montemurlo (PO)
Tel +39 0574 071701 Fax +39 0574 899903 e mail : labo@Ilanartex.it - web : www.lanartex.it
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RAPPORTO PROVA

CLIENTE: VAGATEX
ARTICOLO: VGT 1615 TP - 2D

DATA: 01/08/20124

DESCRIZIONE ARTICOLO:
Tessuto nero accoppiato a rete rossa, impregnazione Firex 163: 300 g/1.

SIMULAZIONE NORMA UNI8456
Reazione al fuoco di materiali combustibili suscettibili di essere investiti da una piccola
fiamma su entrambe le facce.

| AL MANUFATTO VIENE ATTRIBUITA LA CATEGORIA 1 ITALIA

N.B. | test effettuati sono puramente indicativi € sono realizzati mediante una simulazione di laboratorio del metodo in
questione. Per una certificazione dell’articolo, si raccomanda in ogni caso di rivolgersi agli opportuni enti.

Responsabile Operativo
FARAGTI Sebastiano

Via Cebrosa 104/C - 10036 Settimo Torinese (TO) tala - REA 878203 CCILAA TO -PIVAICF IT 05023720013
tel. +39 011 8079737 ra. - fax +39 011 8007773 - www.rescomsr.it - info@rescomsri it
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LAB N° 0572
MESSRS: REPORT NR. 1802153-001
VAGATEX ITALIA SRL REPORT DATE 06/06/2018
. . ACCEPTANCE DATE 06/06/2018
Via Labriola, 247 START TEST DATE 06/06/2018
59013 MONTEMURLO (PO) END TEST DATE 06/06/2018
ITALIA SAMPLING BY CUSTOMER
TEST REPORT
SAMPLE DESCRIPTION VGT 1615 TP - 2D
THE REPORT IS MADE BY THE FOLLOWING TESTS:
TEST METHOD ACCREDIA
6012053 Assessment of the ignitability of upholstery fabric - Crib 5 BS 5852:2006
Technical Manager Managing Director
Dott.ssa Valentina Guidotti Patrizia Rosati

Uc&ww

oS

(*) = Test marked with asterisk are not accredited ACCREDIA.
Limits of use for ACCREDIA brand: LANARTEX is a lab accredited by ACCREDIA and therefore it complying with its obbligations under the grant agreement signed
with it. ACCREDIA brand can't be used on test materials, it cant't also be used to imply the products certification.

The results contained in this report relates only to the sample tested and not to the lot / batch they want to represent. This test report can't be reproduced in part without written permission of
LANARTEX.

LANARTEX srl ; Via I Maggio,27 — 59013 Oste - Montemurlo (PO)
Tel +39 0574 071701 Fax +39 0574 899903 e mail : labo@lanartex.it - web : www.lanartex.it
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TEST REPORT

MESSRS: REPORT NR. 1802153-001
VAGATEX ITALIA SRL REPORT DATE 06/06/2018

. . ACCEPTANCE DATE 06/06/2018
Vla Labrl()la’ 247 START TEST DATE 06/06/2018
59013 MONTEMURLO (PO) END TEST DATE 06/06/2018
ITALIA SAMPLING BY CUSTOMER

NOTES ANALYTICAL TESTS

* 6012053 Assessment of the ignitability of upholstery fabric - Crib 5 BS 5852:2006

The above test results relate only to the ignitability of the combination of materials under the particular conditions of test; they
are not intended as a means of assessing the full potential fire hazard of the materials in use; Acclimatization: At least 24
hours at 23 +2 °C e 50 % *= 5 % RH; Ignition source (i.s.): Ignition source 5 - Crib 5;

Maps of results:

- N.I./5 - Not ignited (Pass the test);

- 1/5 - Burn with crib 5 (Fail the test).

Filling material: PU-FR (30-33 Kg/m3) supplied by the laboratory.

GENERAL NOTES

Unrepeatable tests to exhaustion test material.

(*) = Test marked with asterisk are not accredited ACCREDIA.
Limits of use for ACCREDIA brand: LANARTEX is a lab accredited by ACCREDIA and therefore it complying with its obbligations under the grant agreement signed
with it. ACCREDIA brand can't be used on test materials, it cant't also be used to imply the products certification.

The results contained in this report relates only to the sample tested and not to the lot / batch they want to represent. This test report can't be reproduced in part without written permission of
LANARTEX.

LANARTEX srl ; Via I Maggio,27 — 59013 Oste - Montemurlo (PO)
Tel +39 0574 071701 Fax +39 0574 899903 e mail : labo@lanartex.it - web : www.lanartex.it
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LAB N° 0572
TEST REPORT

MESSRS: REPORT NR. 1802153-001
VAGATEX ITALIA SRL REPORT DATE 06/06/2018

. . ACCEPTANCE DATE 06/06/2018
Vla Labrl()la’ 247 START TEST DATE 06/06/2018
59013 MONTEMURLO (PO) END TEST DATE 06/06/2018
ITALIA SAMPLING BY CUSTOMER
Tests M.U. Results Method
6012053 Assessment of the ignitability of upholstery BS 5852:2006
fabric - Crib 5
Kind of sample COVER FABRIC
Pretreatment NONE AS AGREED WITH THE CUSTOMER
Test 1 - Combustion with flame s 296
Test 1 - Progressive smouldering s 322
Test 1 - Result N.L./5
Test 2 - Combustion with flame s 280
Test 2 - Progressive smouldering s 312
Test 2 - Result N.L./5

END OF REPORT

(*) = Test marked with asterisk are not accredited ACCREDIA.
Limits of use for ACCREDIA brand: LANARTEX is a lab accredited by ACCREDIA and therefore it complying with its obbligations under the grant agreement signed
with it. ACCREDIA brand can't be used on test materials, it cant't also be used to imply the products certification.

The results contained in this report relates only to the sample tested and not to the lot / batch they want to represent. This test report can't be reproduced in part without written permission of
LANARTEX.

LANARTEX srl ; Via I Maggio,27 — 59013 Oste - Montemurlo (PO)
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LANARTEX di Rosati Patrizia & C. Sas ;///—%“
LOnOrtQI Via I° Maggio, 27 74 macy

59013 Montemurlo (PO) ks

Tel. 0574-071701 Fax: 0574-899903

e-mail: labo@Ilanartex.it
Partita IVA: 02055730978

ACCREDIA

LENTE ITALIANO DI ACCREDITAMENTO

LAB n° 0572

N

RAPPORTO DI PROVA NR 1402621-001
SPETTABILE: DATA DI EMISSIONE 16/07/2014
VAGATEX ITALIA SRL DATA RICEVIMENTO CAMPIONI 14/07/2014
DATA ACCETTAZIONE E INIZIO PROVE  14/07/2014
VIA SCARPETTINI 204 DATA FINE PROVE 16/07/2014
59013 MONTEMURLO (PO) CAMPIONAMENTO EFFETTUATO DAL COMMITTENTE
ITALIA
RAPPORTO DI PROVA
DENOMINAZIONE DEL CAMPIONE: VGT 1615 TP - 2D
PROVA UM. RISULTATO INCERTEZZA
2032052 Determinazione della tendenza alla
formazione di peluria superficiale e palline (pilling) -
Metodo Martindale - Arredamento
Metodo: UNI EN ISO 12945-2:2002 - Determinazione della
tendenza alla formazione di peluria superficiale e
palline (pilling) - Metodo Martindale
Caratteristica valutata PILLING E FUZZING
Numero di provette 3
Pretrattamento NESSUNO
Mezzo abradente LANA STANDARD
Valutazione a 500 sfregamenti 4-5
Valutazione a 1.000 sfregamenti 4-5
Valutazione a 2.000 sfregamenti 4
Valutazione a 5.000 sfregamenti 4

Tipologia campione: tessuto a maglia - Uso arredamento
Carico applicato: 415+2g

| campioni da testare sono stati condizionati in ambiente a 20+2°C e 65+4%UR conformemente alla norma UNI
EN ISO 139; Valutazione eseguita per confronto con standard fotografici e/o valutazione visiva secondo lo
schema seguente: 1 - Densa formazione di peluria e/o densa formazione di palline. Pilling di varie dimensioni
che copre densamente l'intera superficie del campione; 2 - Discreta formazione di peluria superficiale e/o
discreta formazione di palline. Pilling di varie dimensioni che copre una larga parte della superficie del
campione; 3 - Moderata formazione di peluria e/o moderata formazione di palline. Pilling di varie dimensioni
che copre parzialmente la superficie del campione; 4 - Leggera formazione di peluria e/o parzialmente
aggregata in palline; 5 - Nessun Cambiamento.

(*) = Le prove contrassegnate con asterisco non sono accreditate Accredia.

U = Incertezza di misura calcolata dal laboratorio al valore limite di 0,5. L'incertezza estesa € ottenuta moltiplicando l'incertezza tipo composta per

un fattore di copertura K=2, stimata al 95% di probabilita.

LANARTEX di Rosati Patrizia C. Sas ; Via I° Maggio,27 — 59013 Oste - Montemurlo (PO)
Tel +39 0574 071701 Fax +39 0574 899903 e mail : labo@Ilanartex.it - web : www.lanartex.it
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59013 Montemurlo (PO)
Tel. 0574-071701 Fax: 0574-899903 o
e-mail: labo@Ilanartex.it LAB n° 0572

Partita IVA: 02055730978

RAPPORTO DI PROVA NR 1402621-001
DATA DI EMISSIONE 16/07/2014

PROVA U.M. RISULTATO INCERTEZZA

I Risultati contenuti nel presente Rapporto si riferiscono esclusivamente al campione esaminato e non alla partita/lotto che vogliono rappresentare. Il presente Rapporto di Prova non puo
essere riprodotto parzialmente senza autorizzazione scritta da parte di LANARTEX. Le prove contrassegnate con (*) non sono accreditate ACCREDIA. Limitazioni all'uso del marchio
ACCREDIA: LANARTEX ¢ un laboratorio accreditato ACCREDIA e pertanto adempie agli obblighi derivanti dalla convenzione con esso stipulata. Il marchio ACCREDIA non puo' essere
apposto sui materiali sottoposti a prova, non puo essere utilizzato per sottintendere la certificazione di prodotto.

Fine del presente rapporto di prova ‘

Direzione Generale

Patrizia Rosati
PATRIZIA ROSATI

(*) = Le prove contrassegnate con asterisco non sono accreditate Accredia.

U = Incertezza di misura calcolata dal laboratorio al valore limite di 0,5. L'incertezza estesa € ottenuta moltiplicando l'incertezza tipo composta per
un fattore di copertura K=2, stimata al 95% di probabilita.
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